Pharmacological Treatment of Acute Ischaemic Stroke: Certainties and Doubts

Andrea Fontanella*

Direttore Dipartimento Medicina Ospedale Madonna del Buon Consiglio – Fatebenefratelli – Napoli, Italy

Keywords: Ischaemic stroke, antithrombotic drugs, antiplatelet agents, thrombolysis, atherosclerosis.

Ischaemic stroke represents the second cause of death worldwide and the third in Western Countries, furthermore, it is the leading cause of adult disability [1]. The incidence of first episode of ischaemic stroke in Italy is 180/230 new cases /100.000 /year. 20% of these cases were dead after the first month, while 35-40% showed relevant disability and morbidity. Nearly 80% of all ischaemic strokes are found in first episodes, while nearly 20% are represented by ischaemic stroke's recurrences. However, the risk of ischaemic stroke in the general population shows a relevant increase after the age of 55 years, while the risk of recurrences of an ischaemic stroke raises 10% after 7 days and 18% after 3 months of an acute ischaemic stroke/ minor stroke [2]. Furthermore, after a first episode of ischaemic stroke, the risk to develop another atherothrombotic disease, as stroke's recurrence or acute coronary syndrome, raises 20% for stroke's recurrence and 17% for acute coronary syndrome, respectively [3].

We should observe a doubling mortality for ischaemic stroke within 2020 because of the persistent trend to smoking and also the increasing of ageing with the following increase of the number of frail elderly patients.

The treatment of the acute phase of ischaemic stroke is based on the guidelines of SPREAD that show different levels of clinical evidence [4].

Treatment based on Thrombolysis is suggested by the recommendation 10.2 of the SPREAD's guidelines. Thrombolysis is based on the administration i.v. of r-TPA 0.9 mg/kg, max dose 90 mg; 10% as i.v. bolus, and 90% in the following 60 minutes, and is suggested within three hours after the clinical onset of symptoms (level 1A). However, clinical characteristics of patients that may benefit from Thrombolysis are clearly showed in the study SITS-MOST [5]. So, Thrombolysis is suggested only for active neurological canters not only with stroke unit, but also that may optimise the interval between the incoming of patient and the neurologic clinical evaluation and the beginning of the treatment and surveillance for the follow up.

Recently data published in the Literature by the SITS group [6] and after data reported in the study ECASS III [7]

show that thrombolytic treatment based on the administration of ateplase may have a good efficacy within 3-4 hours from the clinical onset. More data will be available from another study (i.e. IST 3), which is a double blind randomised trial, based on a large population, that will compare the risk/benefit ratio of a thrombolytic treatment with ateplase vs placebo within 6 hours from the clinical onset. Moreover, this study will evaluate also the efficacy of the described treatment and risk/benefit ratio in very elderly patients (i.e. > 80 years old) and the clinical enrollement will end this year.

Based on these reasons and limitations, Thrombolysis is not performed for all patients with ischaemic stroke incoming in any emergency room and\or neurological divisions. So, for patients affected by ischaemic stroke for a cerebral atherothrombosis, that are not candidate to Thrombolysis for any reason, antithrombotic treatment is based on antiplatelets drugs.

On this topic Guidelines published by the SPREAD underline several suggestions:

- Aspirin (160-300 daily) is useful for the treatment of all patients not ongoing to Thrombolysis or oral anti-coagulation (level A). For patients underwent to Thrombolysis, antiplatelets treatment based on aspirin may be started after 24 hours.
- Patients that develop an ischaemic stroke, with a significant atherosclerosis of any extra cranial vessels (e.g. common carotid, internal carotid and so on) during primary or secondary thromprophylaxis with aspirin, aspirin may be substituted with ticlopidine, 500 mg daily, or clopidogrel 75 mg daily, or dipyridamole 200 mg daily associated with aspirin 25 mg daily (level D). Patients' ongoing antiplatelet treatment with ticlopidine should perform a follow up of haemocrome several times in the first month of treatment.

So, doubts about the better antithrombotic treatment with antiplatelets drugs start because of these different choices. Moreover, doubts are based not only on the choice of antiplatelets drugs, but also on the secondary prophylaxis, because there are no guidelines nor evidences nor relevant studies that underline significant differences for antiplatelets drugs in the clinical outcome of the treatment of the acute phase of ischaemic stroke.

^{*}Address correspondence to this author at the Direttore Dipartimento Medicina Ospedale Madonna del Buon Consiglio – Fatebenefratelli – Napoli, Italy; E-mail: docfonzy@fastwebnet.it

REFERENCES

- Sarti C, Rastenyte D, Cepaitis Z, et al. International trends in mor-[1] tality from stroke, 1968 to 1994. Stroke 2000; 31: 1588-601.
- [2] A J Coull, J K Lovett, P M Rothwell. Oxford Vascular Study. Population based study of early risk of stroke after transient ischemic attack or minor stroke: implications for public education and organization of services. BMJ 2004; 328: 326.
- Dhamoon MS, Tai W, Boden-Albala B, et al. FAAN Risk of myo-[3] cardial infarction or vascular death after first ischemic stroke: The Northern Manhattan study. Stroke 2007; 38: 1752-8.
- SPREAD V edizione Ictus Cerebrale: linee guida italiane di [4] prevenzione e trattamento. Stampa del 20/12/2007.
- Wahlgren N, Ahmed N, Davalos A, et al. for the SITS-MOST in-[5] vestigators. Thrombolysis with alteplase for acute ischaemic stroke in the Safe. Implementation of Thrombolysis in Stroke-Monitoring Study (SITS-MOST): an observational study. Lancet 2007; 369(9558): 275-82.
- Wahlgren N, Ahmed N, Dávalos A, et al. For the SITS investiga-[6] tors. Lancet 2008; 372: 1303-9.
- [7] Hacke W, Kaste M, Bluhmki E, et al. For the ECASS Investigators. Thrombolysis with alteplase 3 to 4.5 hours after acute ischemic stroke. N Engl J Med 2008; 359: 1317-29.

Received: February 2, 2009 Revised: February 5, 2009 Accepted: February 25, 2009

This is an open access article licensed under the terms of the Creative Commons Attribution Non-Commercial License (http://creativecommons.org/licenses/bync/3.0/) which permits unrestricted, non-commercial use, distribution and reproduction in any medium, provided the work is properly cited.

[©] Andrea Fontanella; Licensee Bentham Open.